Is Your Product Registered?
Contact your Dealer to verify.

Warranties are based on Registrations and reduced to 1 year without
Registration.




ustrated Parts List

Models
MC-HTS

Date: 9/20/99 Part Number: 845345



Page 2




MC-HTS

Ref| Part
No.| No. |Description Q'ty|Notes
1 223927 |Driveshaft Tube Assy. 1 JINCL. 64 & 65
2 216090 |Driveshaft 1
3 216079 |Stopper 1
4 223872 |Handle 1
5 | 223873 |[Stay 1
8 631748 [Clamp Lever 1
7 631749 |Spring Washer 3 [MB
8 631750 |Washer 3 [BX15Xt2
9 631751 [Screw 2 |MBX22
10 | 631752 iCasing A 1
11 582438 . [Nut 2 M6
12 580766 |Grease Nipple 3 M6
13 | 631753 |Screw 2 |M4X8
14 | 631754 |Plate A 1
15 | 631755 |Snap Ring 1 |ETWE
16 | 631756 |Gear 1 [R2
17 | 8631757 |Snap Ring 2 |RTW26
18 | 582443 |Bearing 2 |#6000 2RS
18 | 631758 |[Crank Complete 1
20 | 631759 |Snap Ring 1 {STwW28
21 | 631760 |Blade Assy. 2 [L400
22 | 580768 |Ball Bearing 1 [#608Z
23 631761 |Cover 1
24 | 631762 |Screw 4 |M4X10
25 | 631763 |Felt 1
26 | 631764 |Screw 1 |io9
27 | 891913 |Washer 4
28 | 631765 |[Screw 3 L7
29 580764 [U-Nut 4 M6
30 | 631766 |Screw 2 |M5X20
Hn 631767 [Guide Plate 1
32 | 631768 |Stopper 1
33 | 631769 |Reinforcing Plate 1
34 | 580763 |Flange Nut 2 M5
35 ] 631770 |Screw 2 [MeX12
36 | 631771 |Bearing 1 |#608 2RS
37 | 631772 {Snap Ring 2 |[RTW22
38 | 631773 |Gear Shaft A 1
38 [ 631774 [O-Ring 1 P41
40 | 631775 |CasingB 1
41 | 631776 |Washer 1 [8X10XH
42 | 831777 |Cap Screw 1 [M5X12
43 | 6831778 |Cap Screw 1 IM5X25
44 1 631779 [Joint 1
45 | 631780 |Gear ShaftB 1
46 | 631781 |Bearing 2 |#B900RS
47 | 631782 |Gear 1 L2
48 | 631755 |Snap Ring 1 [ETWE
49 | 631783 iPacking 1
50 | 631784 |Plaie B 1
51 | B31753 |Screw 2 |M4X8
52 | 631785 |Blade Cover 1 |440L
53 | 631786 |Seal 1
54 | 223025 iDecal 1

Page 3




MGC-HTS

Ref| Part

No.i No. |Description Q'ty[Notes
55 221501 |Decal 1

58 217879 |Decal 1

57 223874 |Instruction Manual 1 {MC-HTS

Page 4




